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MIGHTY SEVEN © The consumable parts A The replacement parts ¥ The non-replacement parts
No Part No. Description Q'ty No. Part No. _ |Description Q'ty
1 QB-179P01 |Housing Cover 1 35 [ QB-179T35 [Hex Bolt (M6*16) (4PCS) 1 Set
2 | QB-179T02 |Hex Bolt (M6*20) (4PCS) 1 Set 36 | QB-179P36 [Wheel Flange 1
3 | QB-179T03 [Spring Washer (S6) (4PCS) | 1 Set 37 | QB-179P37 [Wheel Flange
4 | QB-179P04 |Washer 1 38 | QB-179P38 [Head Screw (M6*35)
5 | QB-179T05 [Eillister (M4*10) (3PCS) 1 Set 39 | QB-179P39 [Throttle Valve Body
6 QB-179P06 |Packing 1 40 | QB-179P40 [Throttle Valve Rod Bushing
7 | QB-179P07 |Governor Cage 1 41 QB-179P41 [Throttle Valve Rod
8 | QB-179T08 [Governor Weight (2PCS) [ 1 Set 42 | QB-179P42 [Throttle Valve
9 QB-179709 [Roll Pin(3*30) (2PCS) 1 Set 43 | QB-179P43 [Throttle Valve Washer
10 | @B-179P10 |Governor Shaft 1 44 QB-179P44 [Sub Throttle Valve
11 | QB-179P11 |Governor Valve 1 45 | QB-179P45 |[Throttle Valve Spring
- 46 | QB-179P46A |Inlet Bushing
12 | 'QBA79P12 EBFZVre;rI\‘AO)r valve Spring 1 47 | QB-179P47 [Exhaust Cover
Governor Valve Spring 48 | QB-179P48 |Exhaust Valve

13 | QB-179P13 Holder

14 | QB-179P14 |Flat Head (M4*12)

15 | QB-179P15 |"U" Nut (UN-5)

16 | QB-179P16 |Bearing Cover

17 | QB-179P17 |Bearing(620327)

18 | QB-179P18 |Cylinder Upper Plate

19 | QB-179P19 |Roll Pin(3*6)

20 | QB-179P20 |Rotor

21 | QB-179T21 [Rotor Blade (5PCS)

22 | QB-179P22 [Cylinder

23 | QB-179T23 [Roll Pin (4*8) (2PCS)

24 | QB-179P24 |Adjusting Collar

25 | QB-179P25 [Adjusting Washer (T=0.1)
26 | QB-179P26 |Cylinder Lower Plate

28 | QB-179P28 [Bearing (520477)

29 | QB-179P29 [Bearing Spacer

30 | QB-179P30 |Rotor Nut

31 | QB-179P31 |Adjusting Washer (T=0.5)
32 | QB-179P32 |Housing

33 | QB-179P33 |Wheel Guard

34 | QB-179T34 |Spring Washer (S6) (4PCS)

-

49 | QB-179P49 |Muffler Plate

50 | QB-179P50 [Roll Pin (3*30)

51 QB-179P51 [Muffler Spring

52 | QB-179T52 [Spring Washer (S5) (4PCS)
53 | QB-179T53 [Hex Bolt (M5*28) (2PCS)
54 | QB-179T54 [Hex Bolt (M5*20) (2PCS)
55 | QB-179P55 [Dead Handle

56 | QB-179P56 [Spring Washer (S12)

57 | QB-179P57 [Washer (M12)

58 | QB-179P58 [Throttle Valve Lever

59 [ QB-179P59 [Lock Key

60 | QB-179P60 [Lock Spring

61 | QB-179P61 [Set Bolt (M4*8)

62 | QB-179P62 [O-Ring (O-S34)

63 | QB-179T63 [Spring Washer (S6) (2PCS)
64 | QB-179T64 [Hex Bolt (M6*10) (2PCS)
65 | QB-179P65 [Pin (5*20)

66 | QB-179P66 [Spanner

67 | QB-179P67 [Spanner (24)

68 | QB-179P68 [Allen Wrench (M4)

69 | QB-179P69 [Allen Wrench (M5)

70 | QB-179P70 [Allen Wrench (1/4)
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Learn more about air tools and compressors we have.


https://www.toolsid.com/m7/
https://www.toolsid.com/air-tools.html

